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* this document is not a full accredited test report

12 June 2019
Customer: Indetex

Measurement: Measurement of sound absorption in a reverberation room (ISO 354)
Test object: atom - vloeite 180 - 150mm

Test Date Product

Rating of sound absorption
according ISO 11654 Remark

atom - vloeite 180 - 150mm

Frequency
in Hz

Sound Absorption Coefficient αs

atom - vloeite 180 - 150mm
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NOISE LAB TEST RESULTS
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Sound Absorption Coefficient
in function of frequency

atom - vloeite 180 -
150mm


